



CEYLON GEM LABORATORY

GEMSTONE REPORT

PURPLE SPINEL NATURAL SPINEL

REPORT NO : 20170443913
 DATE : 2017 APRIL 05
 REFERENCE NO : RMS-4391
 OBJECT : A LOOSE FACETED STONE



WEIGHT : 3.27 CTS
 DIMENSION : 8.59 X 7.61 X 6.05
 CUT : FACETED
 SHAPE : OCTAGON STEP CUT
 COLOUR : PURPLE
 TRANSPERENCY : TRANSPARENT
 PHENOMENON : ---
 COMMENT : ---

GIA

ALUMNI ASSOCIATION

MEMBER

Geological Institute of America



CEYLON GEM LABORATORY

Consultant Gemologist

51/A, Naleem Hajjar Mawatha, China Fort, Beruwala 12070, Srilanka.

T: +94 34 22 76 399 E: Info@ceylongemlaboratory.com W: www.ceylongemlaboratory.com



20170443913



Photograph Of Item(s) Examined Is Representation Only-not Actual
Size-color And/ Or Size May Vary From Original.

CGL Reports are issued under condition that the information & limitation on the reverse side

The result documented in the report were obtained using the techniques and equipments available to CGL at the time of detecting and refer only to the gemstone described. This Report is NOT a Guarantee or Valuation. For further information, please visit www.ceylongemlaboratory.com